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Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 779.902 Mz 15.93 dem nds down 4.865 MRz ML 7ED.651 MRz 14.30 dBm nds down 4,845 WHZ
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.443 NMHz 16.92 dam nd8 down 9.7 MHz ML L 777944 WAz 15.92 dam ndB_down 9,89 MHZ
TL 1 777.045 MHz -6.78 dBm nd8 26.00 dB T1 L 777.065 MHz -10.20 dBm nd8 26.00 dB
T2 1 786.815 MHz -8.47 dBm Q factor 79.8 T2 1 7B6.955 MHz -9.88 dBm Q factor 78.7
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Report No. : FG521816B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.48 4.52 9.05 9.03 - - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.422 NMHz 15.85 dam ML TBO.741 MHZ 15.27 dam
T1 1 779.76224 MHz 9.78 dBm Oce Bw 4,475524476 MHz T1 L 779.73227 MHz 10.34 dBm Oce Bw 4.5154B4515 MHz
T2 1 784.23776 MHz 9.80 dam T2 1 78424775 MHZ 9.75 dam
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Middle Channel / 10MHz / 16QAM
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Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.444 NMHz 16.23 dam ML L 7BE.007 MHz 15.97 dam
T1 1 777.4845 MHz 10.62 dBm Oce Bw 9.050943051 MHz T1 L 777.4845 MHz 10.19 dBm Oce Bw 9.030969031 MHz
T2 1 786.5358 MHz 11.06 dam T2 1 786.5155 MHz 10.43 dam
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.44755 MHz -56.57 dém -21.57 d& 763.000 MHz 775.000 MAz 6.250 kHz 771.36164 MHz -56.42 dbm -21.42 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.91 dBm -30.51 de 775.000 MHz 775.900 MHz 100,000 kHz 775,70534 MHz -45.12 dbm -32.12 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95320 MHz -48.75 dBm -35.75 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.98267 MHz -50.38 dBm -37.38 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32458 MHz 19,67 dém -10.13 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.89 dBm -10.11 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.00005 MHz -50.31 dém -37.51 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.05699 MHz -48.33 dBm -35.33 dB
788.100 MHz 793.000 MHz 100.000 kHz 78843531 MHz -44.84 dm -31.84 B 788.100 MHz 793.000 MHz 100,000 kHz 768,14161 MHz -43.15 dBm -30.15 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.20130 MHz -56.35 deém ~21.35 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -56.39 dbm -21.39 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -45.72 dém -10.72 de 763.000 MHz 775.000 MAz 6.250 kHz 774,88611 MHz -56.06 dbm -21.06 d&
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -32.76 dBm -19.76 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.17218 MHz -44.06 dBm -31.06 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.99935 MHz -36.23 dm -23.23 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.91324 MHz -48.55 dBm -35.55 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 6.79 dBm -23.21 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.45954 MHz 7.28 dBm -22.72 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05100 MHz -49.40 d&m -36.40 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.06229 MHz -35.53 dBm -22.53 dB
788.100 MHz 793.000 MHz 100.000 kHz 768.24441 MHz -43.42 dBm -30.42 dB 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -30.17 dBm -17.17 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.21429 MHz -56.29 dém -21.29 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.24026 MHz -56.07 dbm -21.07 dB
\
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)
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Sp um
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__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.73526 MHz -56.42 dBm -21.42 dB 763.000 MHz 775.000 MAz 6.250 kHz 770.33067 MHz ~56.50 dBm ~21.50 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -44.27 dém -31.27 d8 775.000 MHz 775.900 MHz 100,000 kHz 775,77008 MHz -45.05 dBm -32.05 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.95370 MHz -48.17 dBm -35.17 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.90145 MHz -50.23 dBm -37.23 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33566 MHz 19.56 dém -10.44 dB 276.000 MHz 788.000 MHz 100,000 kHz 786.66334 MHz 20.49 dBm ~g.51 de
788.000 MHz 788,100 MHz 30.000 kHz 786.06018 MHz -50.75 dém -37.75 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.08377 MHz -48.86 dBm -35.96 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.35509 MHz -44.99 dBm -31.99 dB 785,100 MH= 753,000 MHz 100,000 kHz 76635140 MH= 43,31 dBm 230,31 dB
793.000 MHz 806.000 MHz 6.250 kHz 601.90260 MHz -56.25 dem -21.25 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.31818 MHz -56.21 dbm -21.21 dB
T
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 77482617 MHz -46.16 dbm -11.16 d& 763.000 Mz 775.000 MAz 6.250 kHz 77468232 MRz ~56.01 dom 210038
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -32.56 dém -19.56 d8 775.000 MHz 775.900 MHz 100,000 kHz 775,84021 MHz -43.55 dBm -30.55 dB
775,900 MHz 176.000 bz 30.000 kHz 775,59995 MHz -37.49 dBm -24.49 dB 775.900 MHz 776,000 MHz 30.000 kHz 775,98906 MHz -48.683 dBm -35.83 dB
776.000 MHz 788,000 MHz 100,000 kHz 779,61930 MHz 6.24 dBm -23.76 dB 776.000 MHz 788,000 MHz 100,000 kHz 78662737 MHz 6.50 dBm -23.50 dB
788,000 MHz 788,100 MHz 30.000 kHz 78802213 MHz -49.37 dém -36.57 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.07537 MHz -35.31 dBm -22.31 dB
788,100 MHz 793,000 MHz 100,000 kHz 789,95769 MHz -44.25 dBm -31.25 dB 788 100 MH= 793.000 Mz 100.000 kHz 785 10245 MHe 2056 dBm “16.55 db
793.000 MHz B0C.000 MHz 6.250 kHz 801.85065 MHz -56.47 dém -21.47 d& 793.000 MHz 806.000 MHz £.250 kHz 793.17532 MHz -55.96 dBm -20.96 dB
|
I it i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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£ um o)) Sp um 7
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14.00 dg Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PAES Limit ¢heck PABS
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.956804 MHz -56.55 dBm -21.55 dg 763.000 MHz 775.000 MAz 6.250 kHz 771,24176 MHz -56.31 dbm -21.31 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.34840 MHz -43.82 dBm -30.82 de 775.000 MHz 775.900 MHz 100,000 kHz 775,27288 MHz -45.22 dbm -32.22 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91723 MHz -49.52 dBm -36.52 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -50.38 dBm -37.38 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.33666 MHz 18.25 dBm -11.75 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.18 dBm -10.92 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.09995 MHz -50.88 dém -37.68 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.04630 MHz -48.50 dBm -35.90 dB
788.100 MHz 793.000 MHz 100.000 kHz 768,85140 MHz -44.88 dm -31.88 dB 788.100 MHz 793.000 MHz 100,000 kHz 768,11224 MHz -44.03 dBm -31.03 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.629687 MHz -S6.44 dém ~21.44 d8 793.000 MHz 806.000 MHz 6.250 kHz 797.90260 MHz -56.31 dbm -21.31 dB
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i i (| )
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Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto FFT Ref Level 30,00 dém  Offset 14,00 de Mode Auto FFT
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Limit Fheck PAES Limit Gheck PABS
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P E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -46.91 dém -11.81 de 763.000 MHz 775.000 MAz 6.250 kHz 77401008 MHz -56.37 dbm -21.37 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -33.34 dBm -20.34 dg 775.000 MHz 775.900 MHz 100,000 kHz 77586179 MHz -43.95 dbm -30.95 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.90005 MHz -37.91 dBém -24.91 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.95995 MHz -49.74 dBm -36.74 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.94805 MHz 5.26 dém -24.74 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,43556 MHz 5.41 dBm -24.59 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.01084 MHz -49.13 dBm -36.13 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02902 MHz -36.51 dBm -23.51 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,32762 MHz -44.23 dBm -31.23 8 788.100 MHz 793.000 MHz 100,000 kHz 768,10245 MHz -31.17 dBm -18.17 dB
793.000 MHz 806.000 MHz 6.250 kHz 80229221 MHz -56.49 dém -21.49 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.18831 MHz -56.41 dbm -21.41 dB
\
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / QPSK

Band Edge / 1 RB

Band Edge /1 RB

Date: 10.MAR.2025 161521

Date: 10.MAR 2025 16:17.05

P v P v
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.19580 MHz -59.77 dBm -24.77 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.79021 MHz -60.31 dBm -25.31 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.73771 MHz -49.67 dBm -36.67 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.63252 MHz -50.81 dBm -37.81 d8
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -55.23 dBm -42.23 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99436 MHz -56.04 dBm -43.04 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.50040 MHz 20.13 dém -9.87 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 20,20 dém -0.71 d8
788.000 MHz 786.100 MHz 30.000 kHz 766.03282 MHz -55.66 dBm -42.66 dB 768.000 MHz 788.100 MHz 30.000 kHz 7686.03891 MHz -54.52 dBm -41.52 dB
788,100 MHz 793.000 MHz 100.000 kHz 792.18986 MHz -46.50 dBm -33.50 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -49.07 dBm -36.07 dB
793,000 MHz 806,000 MHz 6,250 kHz 705.14035 MHz -66.36 dBm -31.36 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.85584 MHz -65,98 deém -30,98 d&
_—
L JL ) e L JL J

LTE Band 13/ 10MHz / QPSK

Band Edge / Full RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT

@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS DARS
10 dem
0 dem Pl M e et s btia]
-10 dBm ,J “
-20 d8 L
. ] \
SPURIOUS, LINE_ABS L I.r\-’ “"-fh\
-40 derv
50 dBm /.,,-'“
-60 dBm “‘w
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -46.79 dBm -11.79 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -33.42 dBm -20.42 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89645 MHz -37.67 dBm -24.67 dB
776,000 MHz 788.000 MHz 100.000 kHz 778.31068 MHz 4.61 dBm -25,30 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.05889 MHz -37.56 dBm -24.56 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.31294 MHz -32.92 dBm -19.92 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.01948 MHz -56.55 dBm -21.55 dB
_—
{ 1 J ¢ o
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LTE Band 13/ 10MHz / 16QAM LTE Band 13/ 10MHz / 16QAM
P v P v
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS —DABS 20 dblite _BURIOUS | INE_ABS paks
10 dem If‘ 10 demr ﬁ
0 d&m J k 0dBm “
-10 dBm A -10 dBm } \
20dB - -20 dBm ,“ b
v an \ noan_ [ 1|
SPURIOUS_LINE_ABS \ SPURIOUS_LINE_ABS ln .
o M 1. 0 com .wﬁ S
dem L ‘ T ;
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r [ Ll
-60 dBm I -60 dBm
—
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[| start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.71828 MHz -61.92 dBm -26.92 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.80220 MHz -60.29 dBm -25.29 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -48.56 dBm -35.56 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.78716 MHz -50.42 dBm -37.42 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -54.36 dBm -41.36 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.95200 MHz -55.23 dBm -42.23 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.58841 MHz 20.33 dém -0.67 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 19.92 dBm -10.08 dB
788.000 MHz 786.100 MHz 30.000 kHz 766.08407 MHz -55.47 dBm -42.47 dB 768.000 MHz 788.100 MHz 30.000 kHz 766.00345 MHz -53.51 dBm -40.51 dB
788,100 MHz 793.000 MHz 100.000 kHz 792.17028 MHz -46.86 dBm -33.86 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -48.56 dBm -35.56 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.14935 MHz -66.10 dBm -31.10 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.37013 MHz -66.09 dBm -31.00 d&
_— _—
{ L J L it J e
Date: 10.MAR.2025 16.15:56 Date: 10.MAR 2025 16:17-40
e
v
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT
SGL Count 100/100
@1 AugPwr
Limit gheck PARS
20 dbjfe _SPURIOUS | INE_ABS paBS
10 dem
0 d&m [T e L
20de ] t
SPURIOUS_LINE_ABS <
40 de I T’ e,
‘N.‘
50 dBm /r“"’
-60 dBm rd "-—.___Nw
__._H,.t i
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -46.74 dBm -11.74 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -34.08 dBm -21.08 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.50005 MHz -38.61 dBm -25.61 dB
776,000 MHz 788.000 MHz 100.000 kHz 778.15185 MHz 3,77 dBm -26.23 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.02792 MHz -37.61 dBm -24.61 dB
788,100 MHz 793.000 MHz 100.000 kHz 786.22072 MHz -32.95 dBm -19.95 dB
793,000 MHz 806.000 MHz 6,250 kHz 703.12338 MHz -56.19 dBm -21.19 dB
_—
{ 1 J ¢ L]
Date: 10.MAR.2025 16:19:24
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 13/ 10MHz / 64QAM

LTE Band 13/ 10MHz / 64QAM

Band Edge / 1 RB

Band Edge /1 RB

Date: 10.MAR 2025 16.16:31

Date: 10.MAR 2025 16:18.15

P v P v
Ref Level 30.00 d&m  Offset 14,00 d& Mode Auto FFT Ref Level 30.00 dBm  Offset 14,00 dB Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
@1 AugPwr @1 avgPwr
Limit gheck PARS Limit heck PARS
20 dbjfe _SPURIOUS | INE_ABS DARS 20 dblite _BURIOUS | INE_ABS paks
1
10 dem Ir‘ 10 demr I“
0 d&m i 0dBm -
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20 dB f \\ 20 dBm /4' v
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-60 dBm T -60 dBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.73027 MHz -62.52 dBm -27.52 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.77822 MHz -61.58 dBm -26.58 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -50.10 dBm -37.10 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.61454 MHz -51.10 dBm -38,10 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.89995 MHz -55.55 dBm -42.55 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.98686 MHz -56.09 dBm -43.09 dB
776,000 MHz 788.000 MHz 100.000 kHz 777.56444 MHz 18.20 dBm -11.71 dB 776,000 MHz 788.000 MHz 100.000 kHz 786.41159 MHz 18.67 dBm -11.33 d8
788.000 MHz 786.100 MHz 30.000 kHz 786.03741 MHz -56.25 dBm -43.25 dB 768.000 MHz 788.100 MHz 30.000 kHz 786.01074 MHz -54.46 dBm -41.46 dB
788,100 MHz 793.000 MHz 100.000 kHz 792.17028 MHz -48.00 dBm -35.00 dB 788,100 MHz 793.000 MHz 100.000 kHz 786.52832 MHz -49.77 dBm -36.77 dB
793,000 MHz 806.000 MHz 6,250 kHz 793.22727 MHz -66.19 dBm -31.19 dB 793,000 MHz 806.000 MHz 6.250 kHz 703.26623 MHz -66.25 dBm -31.25 dg
_—
\ ) ) 3 ( N ) w

LTE Band 13/ 10MHz / 64QAM

Band Edge / Full RB

Ref Level 30,00 dém Offset 14,00 dB
SGL Count 100/100

Mode Auto FFT
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Limit gheck PARS

20 dbjfe _SPURIOUS | INE_ABS paBS
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0 d&m J =
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-50 dBm /,.J

-60 dBm rd p—
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Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -47.75 dBm -12.75 dB
775.000 MKz 775.800 MHz 100.000 kHz 775.75839 MHz -35.57 dBm -22.57 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.83701 MHz -40.01 dBm -27.01 dB
776,000 MHz 788.000 MHz 100.000 kHz 778.16384 MHz 3.03 dBm -26.97 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.02762 MHz -39.66 dBm -26.66 dB
788,100 MHz 793.000 MHz 100.000 kHz 788.41084 MHz -34.46 dBm -21.46 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -57.83 dBm -22.82 dB
_—
L L J v v
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SPORTON LAB.
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Report No. : FG521816B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Date: 10 MAR 2025 16:14:03

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum [ spectrum o
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 14,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrrk PARS Limit T‘hnrk
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 327.06510 MHz 64,22 dbm -51.22 dB 30,000 MHz 763.000 MHz 100.000 kHz 203.28455 MHz ~64.13 dBm -51.13 dB
806.000 MHz 1.000 GHz 100.000 kHz 514.49163 MHz -63.54 dbm -50.54 dB 806.000 MHz 1,000 GHz 100.000 kHz 943.39040 MHz -63.54 dBm -50.54 db
1.000 GHz 3.000 GHz 1.000 MHz 1.55511 GHz -44.83 dBm -31.83 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -42.41 dBm -20.41 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.86586 GHz -49.82 dBm -36.82 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.95035 GHz -40,76 dBém -36.76 dB
—_— —_—
( It J q ] ( ) J i
Date: 10.MAR.2025 16.07.29 Date: 10.MAR.2025 16:08:21
Highest Channel / QPSK
[F-=
v
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
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Limit 1Lm=-k Pabs
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o
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-90 dém
Start 30.0 MHz 33004 pts Stop 8.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz 635,97957 MHz -64.06 dBm -51.06 dB
806.000 MHz 1,000 GHz 100.000 kHz 89742388 MHz -63.58 dBm -50.58 dB.
1.000 GHz 3,000 GHz 1.000 MHz 1,86511 GHz -43,96 dBm -30.96 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.88936 GHz -49.56 dBm -36.56 d&
- —
I J -
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LTE Band 13/ 10MHz

Middle Channel / QPSK

Spectrum
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saronas. FCC RF Test Report

Report No. : FG521816B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0001
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0004
-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:

1. Normal Voltage = 3.92V. ; Minimum Voltage = 3.6V. ; Maximum Voltage =4.53 V

2. The frequency fundamental emissions stay within the authorized fsrequency block.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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s=aranas. FCC RF Test Report Report No. : FG521816B
LTE Band 26
Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.57 6.20 6.61 PASS
Sporton International Inc. (ShenzZhen) Page Number 1 A97 of A158
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FCC RF Test Report

Report No. : FG521816B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 14,00 db Ref Level 30.00 cbm  Offset 14,00 db
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Trace 1 [ 2310 dem | 29,77 dbm 5.68 d8 2.52 0B +.58 0B .57 0B 5.17 08 Trace 1 [ 22,60 derm | 30,20 dbm 7.61d8 3.13 d8 5.13 d8 5.20 d8 5.84 0B
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HEREREEED e Wy we
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26790

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.28 1.30 3.01 3.00 4.87 4.97 9.71 9.85 14.30 | 14.30 | 13.46 | 13.43
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 dém  Offset 14.00 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.68 dBm| ™Il 16.69 dBm|
836.03570 MHz " 836.64270 MHz
20 20 L
J PR P 26.00 dB - nde 26.00 dB
04 il Hr 1.275500000 MHZ, 104 M """“n\ 1.295100000 MHZ|
Qfactor | 655.4 Q factor 646.0
od i od
" ¥
~1od = G -0 d ~
f‘ \\ /
20 df s o - 20 df < = e
g ety P - ey,
-a0 -30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.0357 MHz 16.68 dBm nd@ down 1.2755 MHz M1 836.6427 MHz 16.69 dBm nd@ down 1.2951 MHz
TL 1 835.8622 MHz -9.34 dBm nd8 26.00 dB TL L B35.6566 MHz -9.18 dBm n 26.00 dB
T2 1 837.1378 MHz -9.22 dBm qQ factor 555.4 T2 1 8371517 MHz -9.43 dam qQ factor 646.0

L I ]

Date: 10.MAR 2025 16.35:07

L U ]

DCate: 10.MAR.2025 16:35.47

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 14.00 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 14,00 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 17.07 dBm)
1 i 835.29520 MHz
20 20
e W P P PN, 26.00 dB JUPN WP R W, 26.00 dB
104 14 Bw - 3.009000000 MHZz 104 I ‘ v B = 2.997000000 MHz|
i Q factor \ 277.7] Q factor 1 278.7
/ \ / Y
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&nd 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.5769 MHz 18.52 dBm nd@ down 3.009 MHz M1 1 B835.2952 MHz 17.07 dBm nd@ down 2,997 MHZ
TL 1 834.9895 MHz -7.15 dBm ndd 26.00 dB TL L B35.0015 MHz -9.25 dBm nd8 26.00 dB
T2 1 837.9985 MHz -7.66 dBm Q factor 277.7 T2 1 B837.99B5 MHz -9.45 dBm Q factor 278.7
L U J wa L JU J L]

Date: 10.MAR.2025 16.53:55

DCate: 10.MAR.2025 165435

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm) ™M1[1] 15.42 dBm)
835.45100 MHz 835.87100 MHZ,
20 20
1 E: " nds 26.00 dB o ndg R 26.00 dB
o Lt IV S S e o 4.865000000 MHZ 04 b A VN | P By 4.965000000 MH2]
T Q factor | 171.7] | Q factor ll 168.4
[ / \
od 0 d
f rf
10 df 3 -10 o
/ /
20d o T 20 d 7
R AN e b\
0 o . .
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-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 835.451 MHz 16.12 dBm nd@ down 4.B65 MH2 M1 1 B35.B71 MHz 15.42 dBm nd@ down 4,965 MHZ
T 1 834.062 MHz -10.22 dbm nd8 26.00 dB TL L £34.032 MHz -10.86 dBm 26,00 d8
T2 1 838.928 MHz -10.09 dém Q factor 171.7 T2 1 B3B.998 MHz -10.41 d8m 168.4
L U J wa L JU J L]
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DCate: 10.MAR 2025 17.08.47

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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saronas. FCC RF Test Report

Report No. : FG521816B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 10.MAR. 2025 17:2252

s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 17.05 dBm)
M1 839.1570 MHz
20 20
—_ndn R 26.00 dB
~ - P A, ~
104 / B v \ 104 0.850000000 MHZ|
] Q factor \ 86.1 Q factor \ 85.2)
d | 4
o — ]
] ¥
10 d -10 di +
20 d 4
N M e S AN
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.02 MHz 17.52 dam nd8 down 9.71 MHz ML 39,157 MHz 17.85 dam nd8 down 9,85 WHZ
T1 1 831,685 MHz -7.79 dBm nd8 26.00 dB T1 L 831605 MHz -8.11 dBm nd8 26,00 d8
T2 1 841.395 MHz -8.22 dBm Q factor 86.1 T2 1 B41.455 MHz -8.05 dBm Q factor 85.2
L L J L L J

DCate: 10.MAR.2025 172332

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 10.MAR 2025 17:37-01

ectrum s pectrum &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 90 dBm)| ™M1[1] 14.99 dBm)
832.0640 MHz 838.5080 MHz
20 + 20
L P P ) 26.00 dB K ;ndi 26.00 dB
0u i ks M S ek 1 e 14296000000 MHz 04 P (RS ey "\ 14.296000000 MHz
i Q factor 58.2 ] Q factor 58.7)
o d ! 0 di | |
; ¥ {
-10 df -10 d ¥
[ \
204 o ) 20d —
LA = bl Wy P AN
WA ald o » Faaa® v Rt at — -
oo™ e T ol Sl ]
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832.054 NMHz 15.90 dam nd8 down 14,205 MHz ML L B3E.508 MHz 14,99 dam nd8 down 14,296 MHz
T1 1 829.307 MHz -10.69 dBm nd8 26.00 dB T1 L £20.427 MHz -9.62 dBm nd8 26,00 d8
T2 1 843.603 MHz S dBm Q factor 58.2 T2 1 B43.723 MHz -11.30 d8m Q factor 58.7
- - —
L L J L L J

DCate: 10.MAR 2025 17.37 40

High Channel / CH26790/ QPSK

High Channel / CH26790/ 16QAM

Date: 10.MAR.2025 16:39.34

rum [ ectrum | =
Ref Level 30.00 dém  Offset 14.00 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 14.00 db & RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT I Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.00 dBm| ™Il 16.00 dBm)
20 M 824.8390 MHz - I 820.9730 MHz
T OccBw 13.456543457 MHz Ocg Bw . 13426573427 MHz
B I A Pyt | M i
10 d - 10 d
\ {
{ i
od 1 i 0 1
10 df - 10 df [ :
! \ [ \
20 d —1 20 di J | i
R [ - WIS VRN
-30 i -0 g
JV g
~40d -40 d
50 df -50 di
60 d -60 db
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 824.838 MHz 17.00 dBm ML 20,573 MHz 16.09 dBm
T1 1 817.2567 MHz 11.43 dBm oce Bw 13.456543457 MHz T1 1 817.3167 MHz 10.52 dBm oce Bw 13.426573427 MHz
T2 1 830.7133 MHz 11.13 dBm T2 1 B30.7433 MHz 12.31 dBm
— — — —
L L J L JL J

Cate: 10.MAR.2025 18.40.27

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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saronas. FCC RF Test Report

Report No. : FG521816B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz CH26790
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.10 2.72 2.72 4.50 4.50 9.05 9.03 13.46 | 13.49 | 13.46 | 13.43

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24321

Page Number

1 A102 of A158




SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.18 dBm) ™M1[1] 15.99 dBm)
- 836.27620 MHz - 836.37130 MHZ,
Ly Bre 1090900091 MHz R Y o 1.096503497 MHz,
S Al PINAN TS AN A
10d 104
od / od f ;
/ \ / N
-10 df -10 d
d / A
20 = 20 d
P v = % el o= Y
Pgp— A [ VI
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2762 MHz 17.18 dam ML L 836.3713 MHz 15.99 dam
T 1 835.95455 MHz 10.63 dBm Oce Bw 1.090305051 MHz TL L 835.95455 MHz 8.79 dBm Oce Bw 1.096503497 MHz
T2 1 837.04545 MHz 11.12 dam T2 1 837.05108 MHz 7,95 dam
L U J L JU J L]
Date’ 10.MAR 2025 16:34:53 Date: 10 MAR.2025 183533
rum = pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.95 dBm) 17.61 dBm)
- 835.60480 MHz - 835.40310 MHZ,
T3 Bre 2.721278721 MHz 12 2.715284715 MHZ
10d - 104 T
f’ \
o d : 0 di )
/ \ / \
/ \
10 d - \ -10 di - -
] \ / \
20 d = 7 = Cae S Sk
v A e PN
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6848 MHz 17.95 dam ML 835.4031 MHz 17.61 dam
T 1 835.13936 MHz 11.94 dBm Oce Bw 2.721278721 MHz TL L 835.14535 MHz 11.98 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.86064 MHz 11.42 dam T2 1 837.86064 MHz 11.77 dom
L U J wa L JU J ..

Date! 10.MAR 2025 16.53.41

Date: 10.MAR.2025 16:54.21

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

)
v
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,00 db & RBW 100 kHz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.64 dBm) ™M1[1] 15.26 dBm)
- " 935.00100 Mz - 83805800 Mz
EE ~ o 4.495504496 MHz oce 4.495504496 MHZ
-/ ) eV A e e ~~art,
104 F\f v ff 104 L ) ¢
| /
od / 0 di { |
; \ 1 \
-tod + ) -10d -
20 / \ 20 /
< e vy \ - AN
Lot N “""'f\-f“ Ml el I LA
30 = -30 =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,301 MHz 16.64 dam ML B3E.05E MHz 15.26 dam
T 1 834.24226 MHz 11.66 dBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 10.50 dBm Oce Bw 4.495504496 MHz
T2 1 838.73776 MHz 11.02 dam T2 1 838.74775 MHz 11.10 dam

L it J -

Date: 10.MAR 2025 17:07:52

U

DCate: 10.MAR.2025 17.08:33

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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SPORTON LAB.

FCC RF Test Report Report No. : FG521816B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Date: 10.MAR.2025 17:22.38

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.15 dBm) ™M1[1] 17.68 dBm)
- 8640 MHZ - o) 835.9610 MHz
T1 BN 050040051 MHz PR T 9.030969031 MHZ
10d — 10d
! i
od If 0 d i
-10 df -10 d
204 L z
] AP [ AP, Sy = —— i
Y VNN A ,. e S
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,854 MHz 17.15 dam ML 35,961 MHz 17.68 dam
T 1 9319845 MHz 11.70 dBm Oce Bw 9.050943051 MHz TL L 5319845 MHz 12.10 cBm Oce Bw 9.030969031 MHz
T2 1 84103585 MHz 12.00 dam T2 1 8410155 MHz 11.17 dam

L U

DCate: 10.MAR.2025 172318

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I

Date: 10.MAR 2025 17:36.47

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.44 dBm) ™M1[1] 15.73 dBm)
- " 831.6150 MHz - 834.0720 MHz
o o lssE e 13.456549457 MHz  Bw 13.486513487 MHz
AN A A Y [ A L VR i -
104 i d 104 7}( A iy
! | |
0 df - T 0
! |
-10 df ‘ -10 d [
f | |
4
204 - 20d —
e i hadlaAa e N e | AP
: s oA,
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.615 MHz 16.44 dam ML L £34.072 MHz 15.73 dam
T 1 829.7567 MHz 11.12 dBm Oce Bw 13.456543457 MHz TL L £29.7268 MHz 9.31 dBm Oce Bw 13.488513467 MHz
T2 1 843.2133 MHz 11.45 dam T2 1 843.2133 MHz 11.20 dam

L U

DCate: 10.MAR 2025 17.37.27

High Channel / CH26790/ QPSK

High Channel / CH26790/ 16QAM

L I

Date: 10.MAR. 2025 18:39:34

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.00 dBm) ™M1[1] 16.09 dBm)
- I 824.6390 MHz - 820.9730 MHz
X Bre x 13.456549457 MHz ocg 13.426573427 MHz
e T N AT T i AL Py | P
10d . 104
) I ) [ |
[ T o T T
| / |
-10 df -10 d ' T
! 1
20d \\ - 20d J ! -
WAt e L LVl e WY N pnd A
A . \
-30 -30 gt
N A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824,839 NMHz 17.00 dam ML L B20.973 MHz 16.09 dam
T 1 817.2567 MHz 11.43 dBm Oce Bw 13.456543457 MHz TL L £17.3167 MHz 10.52 dBm Oce Bw 13.426573427 MHz
T2 1 830.7133 MHz 11.13 dam T2 1 830.7433 MHz 12.31 dam

L U

DCate: 10.MAR.2025 18:40.27

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ﬂ%’ Spectrum
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 E | SPUBIRWECHBELABS_ VT
Line _$PURIOUS INE_ABS PABS / \ Line 'IJII‘HT JUS_LINE_ABS PASES
10 dBm \ 10 dBm ( \‘
|
0 dem l 0 dem ’j
-10 dam -10 dBm—f
| SPURIOUS_LINE_ABS_ m ’
-20 dem k 20 dBm
-30 dem J -30 dBm \
-40 dem ‘M/\\ a0 ghm
ol (s’ \
50 dem " L\3'5u dem =
B S— I PP R s S
-60 dBm -60 dBm
70 dm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
515.000 MHz 823,000 MHZ 100,000 kHz 822,99600 MHz -47.68 dem -34.68 db 547.000 Mz 849,000 MHZ 100,000 kHz R ErEr 51,15 dbm —aﬁl
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz ~20.58 dBm -7.98 dB 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -21.63 dBm -5.63 dB
524.000 MHz 526,000 MHz 100,000 kHz 524.22278 MHz 21.77 dém -8.23 dB 850.000 MHz B80.000 MHz 166 D00 kHz BE0.00500 Mz —48.21 dBm 3551 db,
e ——
e
I L Il 1 o

Date: 10.MAR.2025 16:2849

Date: 10.MAR.2025 16:41:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 16:32°28

[ ] o
P um :%:‘ Sp um 7
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 RIRECHBEKABS AP
Line _$PURIOUS INE_ABS PABS Line 'I—'IIRI}]\IH INE_ABS PASS
i i
10 dBm {‘N " 10 u:]. \
0 dem ! 0 dBy :
\ |
-10 dam -10 dpm :
| SPURIOUS_LINE_ABS_ J |
-20 dem # \I 20 dBm l
-30 dem o 30 dem
=
/W \MJ\"'"'T\\
-40 dBm -40 dBm 3
g
50 dBm S ——— e -50 dem [
-60 dem 60 dBm
70 dm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99500 MHz -32.16 dém -19.16 d& 547,000 MIZ | 849-000 Mz 100.000 kHz 516, o4y Tz 13.62 dBm -mﬁl
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,33950 MHz -25.56 dém -12.56 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -28.64 dBm -15.64 dB
524.000 MHz 526,000 MHz 100,000 kHz 524,31868 MHz 13.92 dBm -16.08 dB 850.000 MHz B80.000 MHz 100000 kHz £E0.01435 Mz ~33.56 cbm 20 68 db,
'
I it w

Date: 10 MAR 2025 16:45:07

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 10.MAR.2025 16:29.33

Date: 10.MAR.2025 16:41:56

ﬂé}' =] um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 s | SPURIMECHBEKABS_ FTy T
Line _$PURIOUS_| INE_ABS PABS / \' Line -m{‘u US_LINE_ABS, PASS
10 dBm / \ 10 dBém [ 1|\
0 dm 0 dem
[ \ Jl
-10 dBm y -10 dem
| SPURIOUS_LINE_ABS_ ,1 )‘
-20 dBm “1 20 dem
30 dem - Y 30 dBm I t
-40 dBm ﬂj‘f M\W\“/ w,‘é:r\"/ 1
[ Nﬂ_
50 dem — 50 dem Wl
, [ — toye)  —
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -47.47 dBm -34.47 dB 547,000 Mz | 849,000 Mz 100.000 KAz 348 75125 Mz 50.61 o .35 0B
£23.000 MHz 824,000 MHz 20.000 kHz 823,93550 MHz -20.35 dém -7.35 dB 349,000 MH= 850,000 MHz 20.000 kHz 240.00049 MH= 50,41 dBm 741 de
£24.000 MHz 526000 MHz 100.000 kHz 824.25674 MHz 21.64 dém -8.36 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -47.90 dBm -34.90 db
e ——
T
i - M TN &

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 16:31:44

Date: 10 MAR 2025 16:44:20

ﬂé}' Sp um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
20 deiitdhack A | SPURIGHECHEEKABS FTVT
Line _3PURIOUS_} INE_ABS PAES Line . $PURIDUS_LINE_ABS PAES
10 dem Fa ""“”‘”\I 10 B ‘\‘
0 dBm [/ | 0 UEJ i
-10 dBm \ _10 dbm
| SPURIOUS_LINE_ABS_ ’ k
-20 dem J l%w' 20 gem L
-30 derm -30 dm -
_/Trr.mﬂ N\N_‘\T_\m
-40 darm -40 dem 8
/ ™
50 dBm — -50 derm —== -
-60 dBm -60 dem
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts stﬂ 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -33.08 dBm -20.08 d& 847.000 MHz 849,000 MHz 100.000 kHz 548,15385 MHz 13.64 dBm -16.36 dB
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz *27.50 dom -14.50 d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz ~27.69 dBm -14.89 dB
£ TR 526000 MHz 100,000 kHz 52424575 MHz 13.96 d3m -16.04 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -34.85 dBm -21.85 dB
Y
) i )

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24321
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 10.MAR.2025 16:30:17

ﬂé}' S| um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,100
@1 AvgPwr (@1 AvgPwr
20 dbimitdhack 5 "~ | SPURIMECHBIEKABS_ VT
Line _§PURIOUS_| INE_ABS PASS ,, \ Line (Fus INE_ABS, PASS
10 dem f 1 10 dBm —
|
0 dem % 0 dem f
-10 dBm |“ -10 dBm i
| SPURIOUS_LINE_ABS_ k j
-20 dBm \ 20 dem f
-30 dem { . -30 dem—y ;
-40 dBm j w\\d 40 L
50 dBm Fi \—‘%/c: dem “\ 1-
e [——y el S
-60 dBm -60 dBm
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[['Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,39600 MHz ~48.51 dém -35.51 0B 547,000 Mz | 849,000 Mz 100,000 Kiz 348 75125 M 2017 dBm 0.5 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -21.54 dém -B.54 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.10 dBm -11.10 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.25475 MHz 20.32 dem -9.58 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -48.83 dBm -35.83 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 16:31:01
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -36.48 dbm -23.48 d& 847.000 MHz 849,000 MHz 100.000 kHz 548,55044 MHz 12.60 dBm -17.40 dB
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz ~27.83 dom -14.638 849.000 MHz  850.000 MHz 20,000 kHz 849,02248 Mhz -29.79 dBm -16.79 d@
e oM CrNRlL 25 100.000 khz 24 99401 Mz 12.47 ddm -17.53 d8 850.000 MHz 860.000 MHz 100.000 kHz £850.00500 MHz -37.59 dBm -24.59 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

(o) =

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 10.MAR.2025 16:47.34

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -43.48 dBm -30.48 d& 946.000 MHz 849.000 MHz 100.000 kHz 848.74975 MHz 21.59 dBm -8.41 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -20.30 dém -7.30 dB 349,000 MH= 850.000 MHz 30.000 kHz 240,00050 MHz -19.71 dBm -6.71 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.25025 MHz 21.13 dBm -8.97 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -43.01 dbm -30.01 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 16:51:16
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Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,06404 MRz -30,20 dém -17.20 6 546.000 MHZ 840,000 M2 100,000 Kz 34770360 MHZ 565 dbm  20.17 B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,58352 MHz -30.10 dém -17.10 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -32.02 dBm -19.02 dB
824.000 MHz 827,000 MHz 100.000 kHz 826,55195 MHz 10.13 dBm -19.87 d& 850.000 MHz B860.000 MHz 100.000 kHz 850.03497 MHz ~33.00 dBm ~20.00 dB
Y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

(o) =

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 10.MAR.2025 16:4818
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

15.000 MHz 823,000 MHz 100.000 kHz 822,95604 MHz ~44.77 dBm ~31.77 d8 946.000 MHz 849.000 MHz 100.000 kHz 848.74975 MHz 21.02 dém -6.98 dB

823.000 MHz 524.000 MHz 30.000 kHz 823.99251 MHz -19.15 dBm -6.15 dB 349,000 MH= 850.000 MHz 30.000 kHz 840,01248 MHz -12.91 dBm -5.01 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.25325 MHz 21.01 dBm -8.99 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.22 dbm -31.22 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5P um u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,97203 MAz -20.44 dem ~16.44 d& 846.000 MHZ 849,000 MHZ 100,000 kA2 846.07253 Mz 577 cbm 0.5 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~29.63 dbm -16.63 dB 849.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -30.35 dBm -17.35 dB
824.000 MHz B27.000 MHz 100.000 kHz 825.05544 MHz 9.56 dBm -20.44 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -31.53 dBm -18.93 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 /

3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 10.MAR.2025 16:49.03

urh ﬂé}‘ S| um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz £22,98002 MHz -44.95 d&m -31.95 dé 946.000 MHz 849.000 MHz 100.000 kHz 848.72877 MHz 20.13 dém -5.87 dB
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -20.50 dBm -7.50 dB 949,000 MHz 850.000 MHz 30.000 kHz 240,00050 MHz -92.26 dBm -3.26 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.25624 MHz 20.10 dBm -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -44.85 dbm -31.85 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 16:49:47
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Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -20.89 dem -16.89 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 84663387 Mz 854 b o116 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,599550 MHz -28.77 dbm -15.77 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00050 MHz -30.63 dBm -17.63 dB
824.000 MHz B27.000 MHz 100.000 kHz 82442108 MHz £.52 dBm -21.48 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -32.07 dBm -19.07 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG521816B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

ﬁ m
urh Lo || ] um v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
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| 3 3 ABS Line _$PURIOUS_LINE_ABS, PABS
20 ghilie ~FPURIOUS_LINE_ABS P f‘ 20 ghine x
10 dem | \l) 10.dem I‘
0 de 1} H 0 dem !/J K
-10 d8m i -10 dBm s
SPURIOUS_LINE_ABS 1 h |J‘ 1
-20 deém f "\'A -20 dBm rﬁ.“ \
-30 dBm 4 -30 dgm |
o v o A O L s [
‘ s Wj Lo LRI S N L e g v [\,\ a
50 dem w; P A -50 dBm s
S [
60 dBém -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
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Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 822,18881 MHz -43.86 dBm -30.86 d& 544.000 MHz 849.000 MHz 100.000 kHz 848.67283 MHz 21.01 dém -8.99 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -18.75 dBm -5.75 dB 49,000 MHz 850.000 MHz '50.000 kHz 240,00050 MHz -20.71 dBm -7.71 dB
824.000 MHz 929,000 MHz 100.000 kHz 824,35215 MHz 21.00 dBm -9.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.81419 MHz -44.41 dBm -31.41 dB
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Date: 10.MAR.2025 17.01:.47

Date: 10.MAR.2025 17.09:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 17:05:28

Date: 10 MAR 2025 17:13:33

5P um u%;‘ Spectrum
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,91608 MHz -31.72 dBm -18.72 dB 844.000 MHz 849.000 MHz 100.000 kAHz 544.40700 MHz 514 dBm 51.86 db
822.000 Mz | 524.000 Miz £0.000 kiz 82399750 iz ~28.42 dom -15.42d8 849.000 MHz  850.000 MHz 50,000 kHz 849,01149 Mhz -29.63 dBm -16.58 dB
D24.000 Mz 529,000 MHz 100,000 kHz 22596114 MHz 8.19 dBm -21.81 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -34.68 dBm -21.68 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dg

Mode Auto Sweep

Date: 12.MAR.2025 09:37.05

Date: 10.MAR.2025 17:10:22
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Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822.16484 MHz -24.60 dBm -31.60 dB 544.000 MHZ 849.000 MRz 100.000 kHz 848.66783 MHz 20.75 dém -0.25 db

823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -16.48 dBm -3.48 dB 49,000 MHz 850,000 MHz 50,000 kHz 849,00050 MHz -17.99 dBm -4.99 dB

824.000 MHz 829,000 MHz 100,000 kHz 824,34715 MHz 20.94 dBrn -9.06 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.82418 MHz -45.12 dBm -32.12 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 17:04:44

Date: 10 MAR 2025 17:12:45
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__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,35604 MHz ~30.77 dém -17.77 d& 544,000 Mz | 849,000 Mz 100,000 Kiz 4501140 TRz 60 dBm XTI
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,58551 MHz -28.74 dém -15.74 d8 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -30.78 dBm -17.78 dB
£24.000 MHz 529.000 MHz 100.000 kHz B825.05544 MHz 7.49 dém -22.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 85007493 MHz -33.89 dbm -20.89 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG521816B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
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Mode Auto Sweep
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Rangelow | Rangeup | RBW | Freguency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 82216484 MHz -45.38 dém -32.38 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.69281 MHz 19.50 dBm -10.50 d&

823.000 MHz 824,000 MHz 50.000 kHz 823.99650 MHz -20.46 dBm -7.46 dB 543,000 MHz 850.000 MHz 50.000 kHz 849,00250 MHz -18.03 dBm -5.03 dB

824.000 MHz 829.000 MHz 100.000 kHz 82433716 MHz 20.01 dBm -9.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,80420 MHz -45.58 dbm -32.58 dB
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@1 AvgPwr (@1 vgPwr
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1 o bty / A A
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ST AN
-40 dBm -40 dBm
M,.—v’
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1
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | _Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,91608 MAz -31.12 dem -18.19 d& 844.000 MHZ 849,000 MHZ 100,000 kA2 89441708 Mz 677 cbm —55.29 08
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -29.17 dém -16.17 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,02148 MHz -30.52 dBm -17.52 dB
824.000 MHz £29.000 MHz 100.000 kHz 826.84466 MHz &.30 dBm -23.70 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -33.80 dBm -20.80 dB
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LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PABS
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 820,20679 MHz -45.97 dém -32.97 de '839.000 MHz 849.000 MHz 100.000 kHz 848,41558 MHz 21.03 dBm -5.97 d&

823.000 MHz 824,000 MHz 100.000 kHz 823.99950 MHz -20.75 dBm -7.75 B 949,000 MHz 850,000 MHz 100,000 kHz 540,01140 MHz -19.14 dBm -6.14 dB

824.000 MHz 834.000 MHz 100.000 kHz 924.58442 MHz 21.44 dBm -8.56 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.79 dbm -34.79 db

\
i - i t b

Date: 10.MAR.2025 17.16:32

Date: 10.MAR.2025 17.24:19

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 20,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 10.MAR 2025 17:20:13

Date: 10 MAR 2025 17:28:18
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.89211 MHz -34.43 dém -21.43 dB 839.000 MHz 549,000 MHz 100.000 kHz 841,89211 MHz 4.89 dBm -25.11 d8
823.000 MHz 824,000 MHz 100.000 kHz 823,90759 MHz -31.62 dBm -18.62 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,01048 MHz -33.41 dBm -20.41 dB
824.000 MHz 834.000 MHz 100.000 kHz §28.73027 MHz .86 dBm ~25.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -37.26 dbm -24.26 db
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LTE Band 26 / 10MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

=,

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920,19081 MAz -46.29 dem -33.20 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 a:?mg iz 5030 dbm _.QWI
523,000 MHz £24.000 MHz 100,000 kHz 823.97852 MHz -19.85 dém -6.85d8 849,000 MHz 850.000 MHz 100,000 kHz 840,00450 MHz -20.57 dBm -7.57 db
824.000 MHz £34.000 MHz 100.000 kHz §24.57443 MHz 20.54 dBm -9.36 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -47.67 dbm -34.67 dB
T
I - N T

Date: 10.MAR.2025 17:17:16 Date: 10.MAR.2025 17.25:07

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
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Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,88412 MRz -33,04 dem -20.64 06 55,000 WIS | 849 P00 Wiz 100 000 kHz T 467 cbm _25W|
523.000 MHz | B94.000 MHz 160.000 khz 823,53756 MHz -30.60 dBm -17.60 d& 849.000 MHz  850.000 MHz 100,000 kHz £49,00050 MHz -32.13 dBm -19.13 d8
824.000 MHz B34.000 MHz 100.000 kHz 826.38262 MHz .36 dBm -25.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.089491 MHz -36.49 dBm -23.49 dB
Y
I 1 P
Dete: 10.MAR 2025 17:19:29 Date: 10.MAR 2025 17:27:30
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LTE Band 26 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

m
Spectrum || Spe " v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,93207 MHz -45.02 dBm -32.02 de '839.000 MHz 849.000 MHz 100.000 kHz 848,40559 MHz 19.56 dBm -10.44 d&
823.000 MHz 524.000 MHz 100.000 kHz 823.99251 MHz -19.40 dBm -6.40 dB 949,000 MHz 850.000 MHz 100,000 kHz 249,00050 MHz -21.35 dBm -5.35 dB
824.000 MHz 934,000 MHz 100.000 kHz 524.55445 MHz 19.45 dém -10.55 dB 550000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -48.93 dBm -35.93 dB
T
) ) | o

Date: 10.MAR.2025 17.18.00

Date: 10.MAR.2025 17.25:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 17:18:45

Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
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Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||[Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -33.79 dem -20.79 d& '839.000 MHZ B 100 000 kHz T 3,78 cbm _Zﬁml
923.000 Mrz | 824,000 Mz 160.000 khz 823,59451 MHz -31.14 dém -18.14 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,03047 MHz -32.20 dBm -19.20 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.19281 MHz 3.52 dem -26.48 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.50450 MHz -36.63 dbm -23.63 db
T
I 1 (| i
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LTE Band 26 / 15MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

|l 5 um mVJ
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §20,42258 MHz -43.58 dBm -30.58 06 834300 MIE | 84500 Wi 100 000 kHz e 2135 dbm _aml
523.000 MH2 | 694,000 MHz 200.000 kiz 823,36054 MHz -17.68 dém -+.B5 dB 849,000 MHz 850000 MHz 200,000 kHz 849,00549 MHz -18.31 dBm -5.31 d8
£24.000 MHz 539,000 MHz 100.000 kHz 62483167 MHz 20.89 dBm -9.11 dB 850.000 MHz 860.000 MHz 100.000 kHz B850,14486 MHz -48.74 dBm -35.74 dB
T
I L i 1 e

Date: 10.MAR.2025 17.30.44

Date: 10.MAR.2025 17.38:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 10.MAR 2025 17:34:22

Date: 10 MAR 2025 17:42:27
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,05604 Mnz ~36.02 dém ~23.02 d& 834,000 MHz | 849,000 MAz 100,000 Kiz T =57 B E AT
823.000 Mrz | 82+4.000 Mz 200.000 kiz 823,05544 MHz -29.61 dém -16.61 d8 849,000 MHz 850000 MHz 200,000 kHz 849,05245 MHz -31.49 dBm -13.49 dB
£24.000 MHz 539.000 MHz 100.000 kHz B31 75475 MHz 3.21 dBm -26.79 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,60440 MHz -37.56 dBm -24.56 dB
i ] L il ]
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